

Atlas Tube Alabama
 171 Cleage Dr
 Birmingham Alabama USA
 35217
 Tel:
 Fax:



REF. B/L: 81154200
 Date: 05/17/2023
 Customer: 1592

MATERIAL TEST REPORT

2014 NORTH AMERICAN SAFETY
 USA

USA

Material: 0.5X0.5X065X20'0"(18X10).A513

Material No: 0050050652000-A513

Made in: USA

Melted and Poured in: Mexico

Cust Material#: 982023990

Sales Order: 1912712

Purchase Order: PO241301-01

Heat No	C	Mn	P	S	SI	Al	Cu	Cb	Mo	NI	Cr	V	Ti	B	N	Ca
223952	0.041	0.160	0.009	0.012	0.014	0.000	0.000	0.000	0.000	0.000	0.000	0.000	0.000	0.0000	0.0000	0.0000

Bundle No 0003621705 PCs 180 Yield 000000 Psi Tensile 000000 Psi Eln.2in %
 Certification
 ASTM A513, TYPE 1

Material Note:

Sales Or. Note:

Material: 0.75X0.75X065X20'0"(10X12).A513

Material No: 0070070652000-B

Made in: USA

Melted and Poured in: USA

Cust Material#: 982024029

Sales Order: 1909511

Purchase Order: P0241301-01

Heat No	C	Mn	P	S	SI	Al	Cu	Cb	Mo	NI	Cr	V	Ti	B	N	Ca
2208192280	0.044	0.168	0.004	0.002	0.014	0.000	0.000	0.000	0.000	0.000	0.000	0.000	0.000	0.0000	0.0000	0.0000

Bundle No 0003613531 PCs 120 Yield 000000 Psi Tensile 000000 Psi Eln.2in %
 Certification
 ASTM A513, TYPE 1

Material Note:

Sales Or. Note:

Authorized by Quality Assurance *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type 3.1

